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7= SR A EH /A H M
Name of product EB SINAI PB Panel Date of manufacturing/expiry
N = A
Type, Specification, Trade mark, Class EBF-001 18 e Batch No.
SR i [EEY e
Class W Trademark
BERT e e e RIS I
Inspected unit No. of testing/sampling plan
% ) oF > P
2 & Bﬁ‘_ i st ik _ Cnse *% B Commissioned Test
Address of inspected unit Testing category
ZHCHAL Guangdong Xinchuang New FhAEH e e
Applicant Material Technology Co., Ltd Location of sampling
R e T
Factory Basic quantity of sampling
K FE 77 5
) R b Way ofs%3ﬁ2C9P1“8 Sent by applicant
Address of factory Personnel performing sending BT iy
/sampling
BB F) b H Y
t_n" ¢ , 5 pieces Date of receipt of sample/ | November 7,2022
nanticy:al e e sampling
¥ O o
PR Intact £ K B i December 23,2022
Status of sample Date of issue
KR GB/T 37005-2018 Paint finishing wood-based panels
T . " GB 18580-2017 Indoor decorating and refurbishing materials-Limit of formaldehyde
esting relerence emission of wood-based panels and finishing products
5 AR GB/T 37005-2018 Paint finishing wood-based panels
i el GB/T 39600-2021 Formaldehyde emission grading for wood-based panel and
o e finishing products
21 items were tested in this commissioned test. All w:
judgment references.
KL )
Conclusion 0 1 p of:the ipstitute
’ S
% i g&n o Decembfn 234022
Date\ofigsue 14, 1) ¥ /11
1.Sample description: Particleboard based material. finishing w udéf-:cgétmg
Bk 2.Finshing technology: egg-shell; .
o 3.Sample information shall be provided by the client or inspected unit;
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8 S B R " o 1 e
No Item Requi t Unit g % # 5
' e Result Verdict
1 Modulus of rupture >11.0 MPa 16.4 Pass
2 Modulus of elasticity >1600 MPa 3280 Pass
3 Internal bond strength =0.35 MPa 0.36 Pass
4 Surface bond strength =0.60 MPa 1.16 Pass
5 | Thickness swelling of 2 hours <8.0 % 0.3 Pass
Screw holding A =900 1250
6 = N Pass
capability
Edge =600 1030
7 Moisture content 5.0~14.0 % 7.3 Pass
8 Density =0.6 glem’ 0.67 Pass
0.006, and the
<0.15, and the paint film is not aint film is
9 | Resistance to surface wearing S L T 2/100r 3 Pass
through not worn
through
. Achieve grade 3 or above
10 Film adherence . ) Grade 1 Pass
(grade 0 is the best, grade 5 is the worst)
11 Hardness Z1H — 5H Pass
3.2, and there
The diameter of the indentation is less than is no cracking
12 Surface impact resistance | or equal to 10mm, and there is no crackingor| mm | or peelingon| Pass
peeling on the surface of the specimen the surface of
the specimen
No fading, discoloration, bubbling and oth .
u3 Surface resistance to liquids 8 P 8 - Conformity | Pass
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No. Item Requirement Unit bl Verdict
14 Surface resistance to high-low | No fading, discoloration, bubbling and other el Conformity Yan
temperature difference defects
15 Gloss Achieve grade 2 or above L 1 Pats
(grade 1 is the best, grade 4 is the worst)
16 Yellowing resistance AE <3.0 - 1.19 Pass
i i i i h :
17 Heaiiesiitaboe No fading, discoloration, bubbling and other = Conformity Pass
defects
N ing, di ion, bubbli d oth i
18 Humidity resistance o fading, discoloration, bubbling and ofher | - ___ Conformity | Pass
defects
E;: =<0.124 S
19 | Formaldehyde emission Ep: <0.050 mg/m’ Pass
Enr: <0.025 0.023
Dissoluble
=90 Not detected
lead
Heavy Metals | Dissoluble
¥ , <75 Not detected
20 Content cadmium ok Bass
: m as
(limit to color Dissoluble <60 . Not detected
paint) chromium
Dissoluble
=60 Not detected
mercury
21 TVOC < 0.50 mg/m’ «h|  0.06 Pass
Notices: 1.The symbol of “----" in Result and Verdict column represents “not applicable™;
2. Detection limit of formaldehyde emission was 0.020 mg/m’; Detection limit of dissoluble lead was 2 mg/kg:
Detection limit of dissoluble cadmium was 0.5 mg/kg; Detection limit of dissoluble chromium was 1 mg/kg: Detection
limit of dissoluble mercury was 1 mg/kg; Detection limit of TVOC was 0.010mg/m’.
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Testing location/ address

No.1, Desheng East Road, Daliang New Town Zone, Shunde

District, Foshan, Guangdong, China

ZFe itk e R4
Address of applicant

Eastern Industrial Zone,Lishui Town,Nanhai District,Foshan City,China

IERER (&R
Sampling procedure (if applicable)

R ESPRAE T EL B
Clmi&E D

The interpretation of the deviation(s) from
standard method(s)
(if applicable)

H 45 ANl 5 BE
(am&EA)

The interpretation of the measurement
uncertainty of the result(s) (if applicable)

S EBE R
(& hlD
Subcontract items and subcontractor (if

applicable)
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FEFRRREERRRMERMRCRERR, KXWHGQ )KL TF19834598, &M
SRLBVAH., FEANRINERER, BrrRawmnEenREmincn R e m el
B,

FREERE AT HERTERMATERRIBR THEEH S = A INFERE RS
BEMNTMENHNA, PESHITEERRIATERS(CNASHATTRERALREMRRN,
REIZRGRTREFRTHSWITEARAL(ECEEPATHEFRCBERE, hEEZAEAT
BEBEERRAR(CNCAEERME R GBI RIAIE(CCCHAMMM. hEFKRINEHD(CAC)IEIA
EHAEINTRE., FERSATHERQNFRRNG, 2 FATHEEERREIAR
BREENTmARETARAYE, 'K, 5. BE. HRNLESEERAREREMAT
MRYZRARBERNN, FERERBTHSFRAMEMOIARAR. FRESENPO0
RARLF. FEERUBHARFHFRAARSFRAZRAFRAAEIRAA,

FRERRAFINLE, 38, AERRLTRENAMIMN148FELK, FEE
13.6{L%, BEARERMEZLUEAMEEARANTE, LiaRNNEERFN180008(F). Lk
AR I M BT R 922835167 M/ B, R Ri#E108821; EFRE IACBH M AE 1 4122818410
i, INERERERAREN., OE. BE. fEHRIERES, REFNBSTRAMST—&, B
FRgERER. BR—F, E2HSMTLEHRHMERANN,

IFERERBTAFTIAMERaRERBREN L, 160 8FRREERRRETINTRE
TEIAFARBD, F32:

O ERa#FSELEROREN L O ERFAFSEERREM D (%)
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OE&aEaR~SERRRENDD (1F) O BRTENBARRARENDD (7FR)
Yo R R R AR L R R0, T HEERRN BT ER 2R (F5E)
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VI RERR AR R0 Lo I RE R R MR S E S R (M )
AR RAE R TR T I ARE R R IR IDITEN RN F AR, ( I0IE )
VRS R R AR R R, T RS RR ARG REH AR (M)
VR ER MRS ENR I 81804 RS R R R EER RS0 (M)
NI RERRLE AR ERRR Te I HRE R R LIE AR (M)
OFFERATERRIFXREEN (/R ) TREATZRDD O IMEEHHALRET 2NN TEERTR D
O IR B AELED MBS M TR AT R O AT TFHRENA T TERERATR P
O PR AR SIS TRERTSE D O FHRERSIETLAFIG, FRREN TREARRR DL
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